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An evaluation of duplex stainless steel for chemical carrier
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1) Edge preparation
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1) Duplex stainless steel 9] Edge preparation
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Edge milling Al, Duplex stainless steel HE
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Figure 1. Corrosion test results with heat input
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Figure 2. Impact test results with heat input
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